



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17395

No. T5/922/2021-22/RNK-TVPM

Date: 05.12.2023

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Project no.131/2022-23 Pammamcode colony road maintenance in Kizhuvillam GP

Amount:1416/-	Invoice No. 4412	Invoice Date: 05.12.2023
---------------	------------------	--------------------------

To The Assistant Engineer
Local Self Govt.Dept.
Kizhuvilam Grama Panchayath.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	13.10.2023	530	23.56
2	M ₂₀	13.10.2023	730	32.44
3	M ₂₀	13.10.2023	700	31.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17396

No. T5/922/2021-22/RNK-TVPM

Date: 05.12.2023

Ref:- Your request letter no.QA/SFS/008/121 dtd.05.12.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:SFS AMBER Blue Block - 13th floor slab and beam.

Amount:1416/-	Invoice No. 4413	Invoice Date: 05.12.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P)Ltd.

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	04.11.2023	790	35.11
2	M ₃₀	04.11.2023	720	32.00
3	M ₃₀	04.11.2023	690	30.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17397

No. T5/922/2021-22/RNK-TVPM

Date: 05.12.2023

Ref:- Your request letter no.QA/SFS/008/122 dtd.05.12.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:SFS AMBER Blue Block - 13th floor column.

Amount:1416/-	Invoice No. 4413	Invoice Date: 05.12.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P)Ltd.

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₅	06.11.2023	1050	46.67
2	M ₃₅	06.11.2023	810	36.00
3	M ₃₅	06.11.2023	800	35.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer